
 

 
 

 
 

Deliverable 4.1.5 
 

Strategy Document for SPMG 
For Treated Water Reuse 

 

Sept 2020 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 in consortium with  

 

 

 

 

 



 

GOPA Infra GmbH 
Hindenburgring 18, 61348 Bad Homburg, Germany 

Phone +49 6172 6817-0 Fax: +49 6172 25748 Email: info@gopa-infra.de 

Consulting Services on Rehabilitation Measures on behalf of 
the National Mission on Clean Ganga 

 
“Support to Ganga Rejuvenation” 

Phase II 
Uttarakhand and Uttar Pradesh 

 

India 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

Indo-German Development Cooperation 
Deutsche Gesellschaft für Internationale Zusammenarbeit (GIZ) GmbH 
[...]
• Guidelines for preparation of DPRs for works of Interception and Diversion of drains 

and Sewage Treatment Plants 

• Septage Management; a Practitioner’s Guide 

• Request for Qualification (RFQ) for short listing / empanelment of Transaction Advi-

sor(s) for sewerage wastewater treatment and reuse of treated water in various towns 

on PPP Model under Namami Gange Program 

• Action Plan for Municipalities 

 

A roundtable discussion on ‘’Treated Wastewater Reuse Polices and Approaches in India 

and the European Union: A Comparative Assessment’’ was convened on 23 July 2019 in 

close cooperation with National Mission for Clean Ganga and National Water Mission. The 

roundtable was part of the India-EU Water Partnership (IEWP) being implemented by GIZ in 

cooperation with the Ministry of Jal Shakti, GoI. Various decision makers and officials from 

Ministry of Jal Shakti, its allied institutions (CWC, CGWB, NMCG, and NWM), Academia and 

Research, representatives from States, Public & Private Industries, India EU Water Partner-

ship (IEWP)/GIZ PMU participated in the discussion. 

 

The objectives of the discussion were: 

• to compare the elements included in treated wastewater reuse policies and ap-

proaches; 

• to discuss implementation challenges, possible solutions and a strategic way forward 

towards formulation of a national policy framework on reuse of treated wastewater. 

 

Following were the key points of discussion: 

• An immediate need to frame a comprehensive central policy document for river basin 

management and treated wastewater reuse was highlighted by NMCG. 

• GIZ stressed upon the need to deploy holistic river basin management approach and EU 

practices on treated Waste water reuse. 

• Secretary, Department of Water Resources, River Development and Ganga Rejuvena-

tion, Ministry of Jal Shakti reiterated the emerging water scarcity issues partially 

driven by erratic climate events. While he highlighted various successful case studies 

coming from across the country on reuse of treated wastewater, he emphasised that 

this is the most appropriate time to frame a national level policy to institutionalise 

these efforts. He also opined that effective reuse of treated wastewater at micro or 

local levels could be a promising strategy to mitigate such challenges. He cautioned 

that quality aspects of treated wastewater should be ensured as per designated end-

use. 

• The comparative assessment of various elements of wastewater reuse polices from the 

EU, Spain, and states of Gujarat and Haryana was presented by the consultant from 

IEWP/GIZ. The study reviews these policies in view of various elements like designated 

end-use, quality norms, the objectives, associated risks, financial and implementation 

aspects. 



 

Support to Ganga Rejuvenation  6 

1.4 Initiatives by Other States 

Currently India has no national policy or guidance specific to treated wastewater reuse. 

The Indian States of Gujarat, Haryana and others have related policy and guidance in 

place, experience of which will contribute to a national policy. 

 

Several states have formulated policies to enable an improvement in their infrastructural 

capacity to treat wastewater and encourage the reuse of this water. Given differing socio-

economic and geographic contexts, states have adopted varying approaches towards insti-

tutional arrangements, preferable treatment and reuse options, operation and mainte-

nance of treatment plants, as well as pricing of the treated wastewater. 

 

1.4.1 Policy for Reuse of Treated Waste Water, Government of Gu-

jarat, May 2018 

‘’The policy envisions maximising the collection and treatment of sewage generated; re-

using the treated wastewater on a sustainable basis and thereby reducing dependence on 

freshwater resources; and promoting treated wastewater as an economic resource.’’ 

 

The policy lays down the following objectives: 

• To reach minimum 80% coverage and collection of sewage in all municipal towns. 

• To reach a level of 100% treatment of collected sewage as per the prescribed stand-

ards. 

• To reuse at least 25% of total fresh water consumption from treated waste water 

within the time limit set under policy by every municipal body. 

• To reuse 70% of TWW by 2025. 

• To reuse 100% of TWW by 2030. 

 

Detailed policy can be accessed on; 

https://gwssb.gujarat.gov.in/downloads/Policy_Reuse_Of_WasteWaterA.pdf 

 

1.4.2 Draft Policy for Reuse of Treated Waste Water, Government 
of Haryana, October 2018 

‘’The policy envisages maximizing the collection of sewage and its treatment and reusing 

the treated unused water increasingly for non-potable applications thereby reducing the 

dependency on the limited ground and surface water resources: and to eventually pro-

mote treated unused water as an economic resource to meet with part capital as well as 

operation and maintenance cost of sewage treatment for enhanced performance.” 

 

The policy lays down the following objectives: 

• To attain a minimum coverage of 80% of the area with sewerage facilities and collec-

tion of sewage in all the 83 towns in the State. 

• To attain a level of 100% treatment of collected sewage as per prescribed standards so 

that treated effluent has BOD and TSS level below 10 mg/l. 

https://gwssb.gujarat.gov.in/downloads/Policy_Reuse_Of_WasteWaterA.pdf


 

Support to Ganga Rejuvenation  7 

• To reuse at least 25% of the treated unused water (TUW) by every Municipality within 

the time frameset under the policy by every municipal body. 

o To reuse 60% of TUW by 2025. 

o To reuse 100% TUW by 2033. 

o To reuse 50% TUW generated in the rural areas under the Maha Gram scheme by 

2033. 

 

Detailed policy can be accessed on; 

https://phedharyana.gov.in/WriteReadData/Policy/DRAFT%20POLICY%20FOR%20RE-

USE%20OF%20TREATED%20WASTE%20WATER.pdf 

 

1.4.3 Enabling Environment for Urban Wastewater Reuse, Govern-

ment of Karnataka, December 2017 

Vision: Accelerated adoption of circular economy across the major towns and cities of 

Karnataka with respect to wastewater treatment and reuse, with following targets:  

• By 2020, [10 major cities] have adopted wastewater reuse principles and developed 

firm plans, to be increased to [1OO% of all major cities/towns] by 2030. 

• By 2020,20% of all STW is targeted for reuse across the state, in accordance with regu-

latory standards; [to be increased to [50%] by 2030, subject to responsible ecological 

return flow provisions approved under Integrated Urban Water Management plans. 

 

Policy Goals: 

The overall goal of this policy is to establish an enabling environment for the reuse of mu-

nicipal wastewater to maximize efficient resource use, protect the environment, address 

water scarcity, and enhance economic output.  

 

Detailed policy can be accessed on; 

http://www.uddkar.gov.in/sites/uddkar.gov.in/files/images/ADB/urban_waste_wa-

ter_re-use_policy_udd_435_prj_2014_dt._27.12.2017.pdf 

 

1.4.4 The State Treated Water Policy, Government of Punjab, 
2017 

Goal and Vision of the Policy: 

• To protect public health. 

• To protect the environment and the state’s water resources. 

• Promote recycling & re-use of treated sewage for non-potable applications. 

• To make sewerage project economical and environmentally sustainable. 

 

Detailed policy can be accessed on; 

https://pwssb.punjab.gov.in/wp-content/uploads/2018/03/notificationtwwp.pdf 

 

https://phedharyana.gov.in/WriteReadData/Policy/DRAFT%20POLICY%20FOR%20RE-USE%20OF%20TREATED%20WASTE%20WATER.pdf
https://phedharyana.gov.in/WriteReadData/Policy/DRAFT%20POLICY%20FOR%20RE-USE%20OF%20TREATED%20WASTE%20WATER.pdf
http://www.uddkar.gov.in/sites/uddkar.gov.in/files/images/ADB/urban_waste_water_re-use_policy_udd_435_prj_2014_dt._27.12.2017.pdf
http://www.uddkar.gov.in/sites/uddkar.gov.in/files/images/ADB/urban_waste_water_re-use_policy_udd_435_prj_2014_dt._27.12.2017.pdf
https://pwssb.punjab.gov.in/wp-content/uploads/2018/03/notificationtwwp.pdf


 

Support to Ganga Rejuvenation  8 

1.4.5 Examples of Wastewater Reuse in India 

In the last few years, the Government of India has taken many concrete steps to promote 

reuse of wastewater. It began with regulating industrial water consumption and enforcing 

mandatory water reuse targets for industries. 

 

Cities have set their own, more stringent targets. For example, Delhi has adopted aspira-

tional reuse targets to treat and reuse 25% of total sewage produced by 2017, and increase 

the same to 50% by 2022, and to 80% by 2027. 

 

Against this background, municipalities across India have started to pursue reuse projects. 

Some of these utility-led reuse initiatives in the recent past are as follows: 

 
S. 
No. 

Project Description 

1 Chennai Petroleum 
Corporation Limited, 
Chennai 

CPCL has 2.5 (Million Gallons Per Day) MGD (475 KL/hr) reclama-
tion of untreated city sewage plant through tertiary treatment 
and reverse osmosis. CPCL is executing an additional 2.5 MGD (475 
KL/ hr) city sewage reclamation plant as well as a 5.8 MGD sea 
water desalination plant. CPCL is the first company in India to go 
for a reverse osmosis rejects recovery plant of 80 KL/hr 

2 Madras Fertilizers 
Limited, Chennai 

In 1992, the Madras Fertilizer Ltd. constructed a 16 MLD tertiary 
treatment and reverse osmosis (TTRO) producing 16 MLD of recy-
cled water. Based on these tertiary treatment plants (TTPs), the 
Chennai Metropolitan Water and Sewerage Board (CMWSB) sup-
plies 12 MLD of secondary treated sewage (with BOD 120 mg/L 
even after secondary treatment) and 3 MLD of treated freshwater 
and the MFL provides the required further treatment depending 
on its end uses. The TTP infrastructure at Madras Fertilizer Ltd. 
consists of following: 
• MFL constructed their 16 MLD TTRO plant in 1992 at a cost of 

Rs. 30 crores. 

• A 1.6 km Pipeline from STP to TTRO plant. 

• 5 km pipeline and pumping machinery from TTRO to Fertiliser 
Plant. 

3 Rashtriya Chemicals 
and Fertilizers, 
Mumbai 

The RCF Plant commissioned a 23 MLD capacity sewage reclama-
tion plant involving reverse osmosis to treat complex wastewater 
comprising municipal sewage heavily contaminated with various 
industrial wastes. RCF’s STP, which is located in the heart of 
Mumbai, came on line in 2000. RCF constructed a 5 km pipeline to 
receive raw sewage from Brihan Mumbai Corporation’s (BMC) 
Ghatkopar pumping station. They also buy 11 MLD of freshwater 
from BMC. 
The sewage reclamation plant at the RCF consists of following 
treatment units: 
Screening  Grit Removal  Activated Sludge System  Clarifier 
 Sand Filter  Pressure Filter  Cartridge Filters  Reverse 
Osmosis  Degasser to remove CO2  Reuse in Industry. 

4 Pragati Power 
Corporation Limited 
(PPCL), New Delhi 

Gas based Power Plants use over 90% of their water for cooling re-
quiring only slightly higher than secondary or in some cases ter-
tiary and only a fraction of water, 5 percent, is required at the 
high-end level which requires de-mineralization. The STPs that 
PPCL was given to operate and use, were two of nine Activated 
Sludge Process (ASP) plants built along the Yamuna River under 
JICA funding as a pilot project for the Delhi Jal Board (DJB) in 
2002. The STPs used by PPCL treat only 5-10 percent of the sew-



 

Support to Ganga Rejuvenation  9 

age that flows through the nallahs and the rest is discharged un-
treated into the Yamuna. 
The STP treats water to the secondary level with output parame-
ters of BOD < 10, COD < 25-30 and TSS < 15. After that 19 MLD of 
STW is pumped to the PPCL power plant where it undergoes lime-
softening treatment. The bulk of the water is utilized within the 
PPCL plant at this level of treatment. Only 1-1.5 percent of lime-
softened water is sent for DM so it can be used in boilers. While 
DM is an expensive process that adds to the cost of production, 
this step is required even if freshwater were used. Lime-softening 
and DM take place within the power plant and utilize electricity 
generated by the plant itself. Moreover, both processes are re-
quired regardless of water source. 

5 JV between Nagpur 
Municipal Corpora-
tion (NMC) 
and Maharashtra 
Generation Company 
(MAHAGENCO) 

MAHAGENCO and NMC have jointly invested in a reuse project 
where treated water from an STP is further treated and used as 
cooling water. 
Sewerage network, treatment and disposal, collection of revenue 
from reuse wastewater. Strong project ownership by MAHAGENCO 
and NMC. Feasibility undertaken at the beginning. Contracts ring 
fencing commercial risks. 
However contracts had loopholes, allowing for significant change 
in scope post signing. There was no bidding as the operator ap-
proached NMC itself. Thus selection was on a nomination (sole 
source) basis. MAHAGENCO selected an operator through competi-
tive tendering on least project cost basis. Detailed USAID funded 
feasibility study undertaken on water reuse opportunities. MoU 
with NMC akin to a concession and a concession agreement be-
tween MAHAGENCO and SMS-GSJ Envo Ltd spelled out the PPP 
structure and project components clearly. 

6 Bangalore Water 
Supply and Sewerage 
Board 
(BWSSB) 

BWSSB has built a 10 MLD tertiary treatment plant at Yellahanka 
that supplies reclaimed water to Bengaluru International airport. 

7 Surat Municipal Cor-
poration (SMC) 

Surat Municipal Corporation (SMC) built a 40 MLD reuse plant in 
2014 on PPP basis to supply reclaimed water from the Bamroli STP 
(100 MLD capacity) to Pandesara Industrial Estate.  
 

Source: ‘Urban Waste Water – PPP’, FICCI & 2030 Water Resources Group 
‘Closing the water loop: Reuse of treated wastewater in urban India’, September 2016, pwc 

 

Table above reveals that where the end user of the treated wastewater is itself responsi-

ble for implementing the PPP project for wastewater reuse (BOT – End user model) such 

projects have higher degree of success than model where the wastewater is sold by the 

project SPV to third party users (BOT – Third Party User Charge). 

 

Successful reuse projects, such as the Nagpur Tertiary Treatment Reverse Osmosis (TTRO) 

plant, and the Bamroli TTRO, needed significant capital subsidies to become viable. The 

initiation of these projects suggests that businesses are interested in this sector and that 

reuse projects can be viable if prepared and structured correctly and backed by supportive 

policies and institutions. 

 

A tripartite agreement was signed between National Mission for Clean Ganga (NMCG), In-

dian Oil Corporation Ltd (IOCL) and UP Jal Nigam (UPJN) for the reuse of treated 

wastewater for IOCL’s Mathura refinery from the sewage treatment plant being set up by 

NMCG. The STP is being setup at Lakshmi Nagar, Mathura, using suitable technology such 



 

Support to Ganga Rejuvenation  10 

as membrane-based bio reactors to meet raw water quality requirement of industries. Ma-

thura Refinery1 of IOC shall buy and reuse 20 million litres per day of treated waste water 

from this plant. With this initiative the effluent water, which was hitherto being dis-

charged in the river Yamuna will be used by the Mathura Refinery for industrial purposes, 

completely eliminating the use of fresh water for refinery operations. As per the agree-

ment the capital cost for the rehabilitation of the existing STP and the Tertiary Treatment 

Reverse Osmosis (TTRO)2 plant will be borne by NMCG. NMCG will also bear the cost of the 

O&M of the STP for 15 years. IOCL will bear the cost towards the O&M of TTRO plant and 

will pay water tariff @Rs 8.70 per kilolitre of treated water used to partially cover the 

capital cost for the TTRO plant. 

 

 

2 Water Scenario in Uttarakhand  

Uttarakhand is well situated at the foothills of the Himalayan ranges with mountainous to-

pography. The state is endowed with multiple water sources. Water from the Himalayan 

glaciers and rivers, supply both the State and India as a whole. However, despite the 